

CERTIFICATE OF ANALYSIS

Date: 12/09/2014**Customer Name:** PIXC'L Sarl**Delivery Note Number:** 8688558**Order#** 9007385**Your Order#** cde 10/09/2014 UPS**Test ID:** 2355737**Test Date:** 27/08/2014**Velcro Code:** E01005033011525**Client Code:****Product Description:** 50mm Velcro® Brand FR Loop Black PS15 25 Mtr Roll**Quantity Shipped:** 300 M**Batch number:** 702777270**MATERIAL TESTED ACCORDING FEDERAL AVIATION REGULATIONS 25853 (a) App. F, Part 1, (a) (1) (ii) (b) (1) 2) (3) (4) (8). CS 25.853 (a) appendix F1(A)(1) (amdt 5)**

Characteristic	Specimen n°			Mean Result	Specification Requirement (Not exceeding)	Compliance
	1	2	3			
Burn Length mm.	47	48	41	45	200	PASS
Combined after flame and glow time, seconds	6	4	3	4	15	PASS
Flaming time of drips, seconds	0	0	0	0	5	PASS

Comments:

The test FRT has been done at tape width. Samples selected randomly of the order. The results only affect to the samples tested in this order.

This report should be not reproduced partially without the written authorization of Velcro Europe S.A.

This report is issued by electronic data processor and therefore carries no signature.

CERTIFICATE OF ANALYSIS

Date: 12/09/2014**Customer Name:** PIXC'L Sarl**Delivery Note Number:** 8688558**Order#** 9007385**Your Order#** cde 10/09/2014 UPS**Test ID:** 2322467**Test Date:** 28/07/2014**Velcro Code:** E05805033011525**Client Code:****Product Description:** 50mm Velcro® Brand FR Hook Black PS15 25 Mtr Roll**Quantity Shipped:** 300 M**Batch number:** 702769714**MATERIAL TESTED ACCORDING FEDERAL AVIATION REGULATIONS 25853 (a) App. F, Part 1, (a) (1) (ii) (b) (1) 2) (3) (4) (8). CS 25.853 (a) appendix F1(A)(1) (amdt 5)**

Characteristic	Specimen n°			Mean Result	Specification Requirement (Not exceeding)	Compliance
	1	2	3			
Burn Length mm.	74	72	70	72	200	PASS
Combined after flame and glow time, seconds	0	0	0	0	15	PASS
Flaming time of drips, seconds	0	0	0	0	5	PASS

Comments:

The test FRT has been done at tape width. Samples selected randomly of the order. The results only affect to the samples tested in this order.

This report should be not reproduced partially without the written authorization of Velcro Europe S.A.

This report is issued by electronic data processor and therefore carries no signature.

www.by-pixcl.com

www.by-pixcl.com